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Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured by Yokomo - World Champion R/C car manufacturer.
Proper assembly of this product will provide fun, safe enjoyment.
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PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

ASSEMBLY PRECAUTIONS

@®Do not assemble around small children. The parts can be
dangerous if accidentally swallowed.

@Check the contents carefully before assembly. Please contact
Customer Support if you happen to notice any defective or
missing items.

@You will find the assembly process much easier by carefully
reading through the manual, and familiarizing yourself with the
instructions.

@®Many different tools are required during assembly. For safety
purposes, please use suitable tools. Exercise extra caution
when using a sharp tool such as a hobby knife.

@Many different materials are used for the parts. Use extra care
when handling parts with sharp edges, such as machined
metal parts.

@When cutting plastic parts, watch for any flying parts.

@Try to assemble any rotating parts or drivetrain parts as
smooth as possible.

@®Bundle wires neatly away from the ground or any moving
drivetrain components. Make sure that all wires are properly
connected to prevent shorting.

@Unnecessary modifications may be unsafe and hinder
performance.

@Always paint in a well ventilated area away from flames.

PRECAUTIONS BEFORE RUNNING

@Yokomo R/C cars are built for competition use, and some
models may exceed speeds of 40km per hour. Practice
common sense and run the car in open safe places, or R/C
car tracks.

@®Do not run the car on public roads with high amounts of
traffic, or in areas that may cause an inconvenience to people
in that area.

@®R/C cars are controlled using a radio frequency. In a worst-
case scenario. radio interferences may cause loss of control.

@If others near you are running R/C cars, confirm that they are
not running on the same frequency.

@®R/C cars do not like water. Avoid running on rainy days, or
areas with water puddles. Exposure of the electronics to

water may cause loss of control or damage to the electronics.

@The drivetrain of an R/C car consists of many moving parts
like gears, belts, shafts, and tires. Avoid touching these areas
when the battery is connected.

@®Many parts of an R/C car will become hot after running. Allow
the parts to sufficiently cool before conducting any
maintenance.

BEGINNING A RUN

(MPlace the R/C car on a stand so the wheels are off the
ground.

@Confirm that the speed controller switch is OFF, and connect
the motor and battery.

(®Extend the transmitter antenna and turn the switch ON. (It is
unsafe to use a transmitter with low voltage. Make sure that
the transmitter batteries are good before running)

@Turn the speed controller switch ON.

FINISHING A RUN

@Turn the speed controller switch OFF.
@Disconnect the battery.
@Turn the transmitter switch OFF, and retract the antenna.

BATTERY USAGE

(Carefully read the instruction included with the batteries.)

@When charging batteries, make sure that the surrounding area
is void of anything highly flammable. Also avoid charging in
high-temperature locations.

@®\When charging batteries, frequently monitor the charging it
catch on fire. If the battery reaches 50 degrees Celcius or
more, stop charging.

@Batteries will become hot after running. Continuous use of the
battery pack may result in damage to the cells. Allow the
battery too cool down before re-charging. Using a battery
conditioner after running may prolong the life and performance
of the battery.

@Please do not discard old battery packs in the trash. Although
inconvenient, please locate a battery disposal center.

MOTOR USAGE

(Carefully read the instruction included with the motor.)

@Connecting a 7.2V battery directly to the motor can be very
dangerous. This may cause the internal parts of the motor to
break apart, causing some parts to fly out of the motor. To
break-in the motor, safely secure the motor and run the motor
at about 3-5V.

@®Motors require periodic maintenance. Slower speeds and
decreasend run times may indicate a worn-out motor.
Periodically clean the motor and change the brushes when
needed.

@Choose a gear ratio that matches the power characteristics
of the motor. Using a gear ratio unsuited to the characteris-
tics of the motor will not only prevent the motor from perform-
ing at its optimum, but may even cause damage to the other
electronics.

@Motors will generally become very hot after running. Continu-
ous running will reduce the life of the motor. Allow the motor
to sufficiently cool between each run.
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ACCESSORIES AND TOOLS NEEDED FOR [DRIFT PACKAGE YD-ZE] ASSEMBLY

B ETOAICHICEELVKRDIELSY B H j&AEJIS5IE 1
ADDITIONAL ITENS REQUIRED FOR USE ASSEMBLING TOOLS REQUIRED
(NOT INCLUDED IN KIT) (NOT INCLUDED IN KIT)
@ 2F v LTAR (1H—K 17> THH) RS A 8— (K,
THO CHANNEL R/C SURFACE RADIO SYSTEM :® SCREW DRIVER (SHALL & LARGE)
AND ELECTRONIC SPEED CONTROL
® ETRNYI Ny T — IUFRUTF
PACK BATTERY NEEDLE NOSE PLIERS
@ ETANYTY—KRER
BATTERY CHARGER = e
® ETHE—4%— SIDE CUTTER
NOTOR
@ ZAVRKAIN(AAViEFY FMIFE)
TIRES & WHEEL ,/@ NHE
@ ETART 4 —(RT 4 —fF v FIFE) — ) SCISSORS
BODY
@ KT —FEANS— hys—
BODY SPRAY PAINT HOBBY KNIFE

B Xy FZA>DTWSIE R
TOOLS (INCLUDED)

J" NALVF
ALLEN WRENCH
(1.5mMm&2.0mm)

4 )
[IDRIFT PACKAGE YD-2E]N#iEZ+AICREIESAIC S—T1 ) =Ry L UF
TSAMZR<ERUARBOIRSEICHE > THERICHH EITTTFE, TURNBUCLE WRENCH

For assembly, follow the figures and the instructions closely so
t+hat your [DRIFT PACKAGE YD-ZE] will perform at its best!! +FLoF

NUT WRENCH
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[ Bag-1 Contents ]

SN

Dﬂmmm --X6 M3x10 flat head screw
IDlmmmm] —x4 M3x18 flat head screw

-—X4

Battery post

Brace support

J
>

[ Tool Bag Contents ) \

-—X1

Allen key(1. 5mm& 2. Omm)

&Also included: Nut wrench , Turnbucle Irency

All of the 3mm set screws included in this kit
are allen head set screws. To tighten, please

use a 2.0mm allen wrench or the 2.0mm allen key
included in this kit.

If you happen to find the 2.0mm allen key difficult to

use, an optional 2.0mm allen wrench from Yokomo is
available. Part no. YT-20W

Pay attention to the
direction of the part!

[Suspension mount (39. 5)]

Pay attention to the
[direction of the part!]

Suspension mount (45. 7)|

M3x10 FH screw

Brace support

M3x18 FH screw




Assemble 1 rod

[P1astic ball cup(SS)] [16mm turnbuckle| [Plastic ball cup(SS)| /

. = )
le—— 34mm —

[ ide of the turnbuckl
7 [ Bag-2 Contents ] N (e e ’
D —-x2 - (fm —-xe

M3x15 flat head screw 3x5mm button head screw

QB --x1 QU ST —x2
16mm turnbuckle 30mm turnbuckle
Assemble 2 rods

[I:lmm —Xx2 O @mmm —Xx3 [Plastic ball cup(S)] [30mm turnbuckle|[Plastic ball cup(S)]|

} \\ 7 ~
: : < = Tool bag a turnbuckle wrench.
Link pin Ball stud \ Please use it to make adjustments to
9 P, K the length of the tie-rod. /
—x2 Bell crank post Assemble the tie-rod by attaching a plastic

Turnbuckle wrench

O
ball cup to both ends of the turnbuckle. I‘i 54 5mm4—|

Ball stud

Plastic ball cup(SS) Plastic ball cup(S)
¥There are 4 different ball end lengths (SS), (S), (W), (L).

Pay attention to the
direction of the part!

Bell crank (R)

Pay attention to the
direction of the part!

D —x4  4xbm bearing
( <

[ Bag-3 Contents ] N

llllllll»

Pay attention to the
direction of the part!

#10000 gear diff oil —x1

K Black grease ——x1 / IWI




he overflowing oil i
politely wiped off!

T

ll|||||l-
rease is applied both

¢

sides of a gasket

it again when resolving it.

Important!
Grease is thinly put up and it assembles

Insert about 80%!

Gear diff oil

Gear case cover

Page-6

(Gear Diff Unit Half Assembly)

irection of the part!

ay attention to the

&

ay attention to the
direction of the part!
Bell crank base

[P




Gear box (L)

5x10 bearing

5x10 bearing

By
o
—
©
[
o
o
—
3
L0

\ 10x15 bearing

Pay careful attention to the
direction of the Gear diff unit!

5x10 bearing

—X6

Gear box (R)

| Page-7 |

10x15 bearing

[ Bag-4 Contents ]

/7551

M3x10 flat he

x4
d screw

X2

Dmmm —

M3x8 flat head screw

Gmm]__

M3x6 button head screw

X6

M3x10 button h

M3x12 button head screw

x4

(o

' EVVAMAAALAAR TSR AUAAAR Y

-—X3
M3x4 set screw

[ --x1

M3x35 button head screw

X1
X2

m__

M3x3 set screw

‘:’,__

Washer (black)

-—X1

84T Spur gear




the]

where

to tighten the set screw

flat spot is located on the top shaft!

Make sure
a

that the groove
the spur gear fits

proper ly onto the pin

Make sure
in




Be careful, as too much play will cause the gears
to strip. Please adjust the gear mesh carefully
as insufficient clearance between the teeth will

cause excessive gear noise, as well as causin,

Adjust the meshing of the gears so that there is
approximatery 0.3mm of play in between the teeth

3

g in the drivetrain.

3x3 set screw

Washer (Black)

Adjust

20T Pinion gear

Adjust the pinion so that it lines up with the spur gear

and tighten the set screw to secure the pinion.

M3x6 BH screw
Lightly tighten!

W

Sold separately

the motor position so that the gears mesh correctly and
tighten the two button head screws to secure the motor

Washer (Black)

(7

7

[

M3x8 FH screw

3 B
—rw Q==
@ |
& 2
=) “\ £
x -, Q |
2 S ==
88S
qcn
A Ce=
F—N o= | =
—— SO
- o 3 o
- Ten o
- B o=
- Q
o

|
X

=
-\

M3x10 FH screw x4




-—X2

Servo horn lower

[ Bag-5 Contents )

M3x10 flat head screw
M3x10 button head screw
M3 nut

Ball stud

Washer (black)

-—x1
M3x10 tapping screw
M2. 6x10 tapping screw

Servo horn plate

gervn horn ring

-—x1

N

5 Y Mark Manufacturer
[Servo_horn_upper]
@ Y Yokomo S005
Ball stud YF | Yokomo S003, Futaba
J K S |Yokomo S008, JR, KO, Sanwa

The included servo horn lower are marked with a letter
designating servo compatibility.
Select the servo horn matching the servo being used.

One notch
=\ After the servo has been centered,

£/ \ attach the servo horn so that the
) hole on arm is about 1 notch.

Make sure that the ends of
the servo horn spring do
not catch on the edges of
the servo horn ring.

As shown in the illustration, attach the servo
horn ring at an angle.

Remaining parts from
[ Bag-1 Contents ]

0)

-—X2

Servo mount

Servo mount

Pay attention to the
direction of the part!

Sold separately.

Important!

@ Attach the servo horn to the servo using the same
(or similar) screw included with the servo unit.
(3 different screws are included in the kit: 2. 6x10mm
tapping screw, 3x10mm tapping screw, 3x10mm screw)

@ Make sure that the servo is centered before attaching
the servo horn lower. (Refer to your radio manual for
more information.)

® Kit includes 3 servo horns. Select the servo horn
designated for use with the servo being used.
(Using an incorrect servo horn may result in damage
to the servo.)

Instal|l the servo to the chassis and
attach rod (A) to the ball stud.

| Page-10 |




4;: [ Bag-6 Contents )

-—-Xx4 M3x10 flat head screw

Gmm -—%12  3x10mm button head screw
O:@mm] —-x2  Ball stud
“]]:D:@:l --X4 Shock cap ball

-—X2 33mm turnbuckle

N

Remaining parts from
[ Bag-1 Contents )

>>' Remaining parts from
[ Bag-2 Contents )

e .
‘ )| —
@I‘—_g‘ X2 Plastic open ball cap

One side of the turnbuckle
is reverse threaded.

Assemble the tie-rod by attaching a plastic

ball cup to both ends of the turnbuckle.

Assemble 2 rods

© == llﬁ—|,3

l.i 60mm —.I

M3x10 FH scr

5

Front bulkhead (R)

Front bulkhead (L)

Jt_]; M3x10 FH screw

| Page-11 |

Pay attention to the
direction of the part!

Apper holder

M3x10 BH screw
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M3x10 BH screw
M3x10 BH screw

Page-12

M3x10 BH screw

Shock cap ball

M3x10 BH screw

Shock cap ball

Use marked holes.

Shock cap ball

of the part!

of the part!

Pay attention to the
Front shock tower
Use marked holes.

dire

ction

Pay attention to the
Rear shock tower

di

rection

‘Instal ling on front shock tower'

‘Instal ling on rear shock tower'

Shock cap ball




f [ Bag-7 Contents ) \ (‘T’
Dmmm X2 Wax1D tlat head screw @&\‘\\‘4\ One side of the turnbuckl

N R , e] Assemble 2 sets
(I —-x2 M3x6 set screw %"\\\ is reverse threaded.

qm -—X2 M2x4 tapping screw

[)ﬂ]mm] —x2  Ball stud

G:l -—-X%4 Inner suspension arm pin ball

QIS —-x2 27w turnbuckle

( )
-—X2 A-arm upper pin

] (o) Upper col lar
A-arm lower pin
O
(%) Pay attention to the
O direction of the part!
Y]] O

A-arm upper rod end

m —— X4 Upper collar

NN Upper col lar

(
o

4
U/".‘_.
2

A

¢
e
L@
=7

.\‘/
Ny
o)

£

> = NSNS
v Use marked holes. f >

A-arm lower rod end

K -=X2  Lower rod /

M2x4 TP screw

| Page-13 |




A-arm lower (L)

M3x6 set screw

Make sure to tighten the set screw where the
flat spot is located on the lower rod

Lower rod

« 65. 5mm

=

([ Assemble each side in the same manner. ])

Pay attention to the
direction of the part!

[Inner suspension arm pin ball]

Pay attention to the
direction of the part!

(A-arm lower assembly R))

Remaining parts from
[ Bag-1 Contents ]

::§§\

:;5Z/|Inner suspension arm pin ball| [Suspension mount (39.5)]

[

=
I-‘ L\
<7/
il = =)
= ———
direction of the part!

[Inner suspension arm pin ball

/ Pay attention to the
direction of the part!

(A-arm lower assembly (L))

Inner

direction of the part! I paye_l4 I

suspension arm pin ball

M3x10 FH screw

Pay attention to the
direction of the part!




Pay attention to the
King pin ball

direction of the part!
Steering block (L)

f [ Bag-8 Contents ) \
I —=x2 M3x15 set screw

O:@mm] —x4  Ball stud
C]l]ﬂm] --X4 King pin ball

-—-X4 Wheel hub pin

—)
@] -—X4 4mm nylon locknut
W -—X2 Front axle

e )

: ([ Assemble each side in the same manner. ])

(Attach to the pin groove)

I M3x15 set screw

llll|||l>

Pay attention to the
direction of the part!

A i

Iy

Pay attention to the
direction of the part!

Pay attention to the
direction of the part!

(Steering block assembly (L)

Y

4

X6 5x10 bearing

>/ Remaining parts from \<

[ Bag-1 Contents ] ) = S ‘ :/': X7

(Steering block assembly (R)

Pay attention to the
direction of the part!




; ; : ; : Important! View the illustration on the left when
f l Baq_q Con'l'en'l-s ) \ ‘Unlversal Driveshaft Assembly’ Perform when maintenance is required. assenbling the universal drive shafts.
Make sure to apply black grease. Follow
IDlmmm X2 M3x10 flat head screw the directions in reverse for disassembly.

Qbm@ —X2 M2x4 tapping screw

Gﬂ]m —x2  Ball stud

G] — X4 Inner suspension arm pin ball

z‘ M3x2.5 set screw

——X2 Outer suspension arm pin

( ]

—X2 Inner suspension arm pin

-—X4 Cullr

Pay attention to the
direction of the part!

Pay attention to the
direction of the part!

Rear lower suspension arm(L)|

j‘—/"‘"/”

Ball stud

< i s
oy — N > \‘.{ ":.;/’ 7 — 7
\ é’i‘f‘-/ BN~ — | 7 X :
|0uter suspension arm pin&

M2x4 TP screw ([ Assemble each side in the same manner. ]J




‘s = — !.I h

S | Nl =
Pay attention to the @D‘% N @ @ @
direction of the part! Ny ~ f
{ -

(Rear lower suspension arm Assembly (L))

Pay attention to the
direction of the part!

[Inner suspension arm pin ball|

Pay attention to the
direction of the part!
R R Pay attention to the
Inner suspension arm pin ball] direction of the part!
©

Rear lower suspension arm Assembly(R))

Pay attention to the
direction of the part!

|lnner suspension arm pin ball

Pay attention to the
direction of the part!

M3x10 FH screw

Important!
@ Always apply black grease to the [Inner suspension arm pin ball]

universal driveshaft pins.
direction of the part!

® The lower suspension arms assembled
in the previous step are different — |’
left and right. Follow the I'
diagram closely during assembly.

47; Remaining parts from :§$

[ Bag-1 Contents )

i)
1S

!—-‘\ " Y
aq_@gr

| Page-17 |
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[ Bag-10 Contents ) \

©) . R
Piston /(@ o

0-ring Collar
0-ring (clear)

/ — X4

Cap end

0-ring (black)

Ql..

Diaﬁh;am
Shock shaft

Adjusting nut

(L W) ——x4

—X2 Shock spring(Green)
-—X2 Shock spring(Pink)

>

(Front)
-—X2
\ Spring cup

Remaining parts from \
[ Bag-1 Contents ]

’

///"

[ 0il Bag Contents ) \

#200 shock oil x 1

#300 shock oil x 1 j

(Shock oil and spring combination) (Assemble 4 shocks)

Front—#300 shock oil & Shock spring(Green) & Spring cup (Front)
& Spring cup (Rear)

Rear —#200 shock oil & Shock spring(Pink)

(Groove on the bottom!)

(Hove slowly to release the air!)

| Page-18 |
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Ad justing nut

Pay attention to the
direction of the part!

KR (%
AR K
SRR
a0 s e o
A "‘\'{.}‘eﬁ‘«‘ R

Shock spring

. Approx. 6 2 mm (extended) _,

Adjust the length by
tightening the shock end!

Pay attention to the
direction of the part!




{Front Assembly (Green) )

0-ring (black)

\‘v/. /_“
\,.V\\V\WK

}\«.f\viu/ﬁu 3

[ o

%

B

)
A\

{Rear Assembly (Pink) )

i S
e

\r\a (&
XN )T
///4.\ 9

(Shock Assembly (Green))

(0-ring (black) is attached.)

(0-ring (black) is attached.)

Shock Assembly (Pink)

NN

N2,

| Page-19 |
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t

ront body pos

direction of the part!
F

Pay attention to the

s

Front bumper

Line up the hole on the

(Repeat for all body posts.)

according to the body used.

Body mount
Important! —Adjust the position of the body mount

Slide the body mounts onto the body posts to

the desired position.
body mount and body post, and insert a body

clip to secure

(Attach to the rear body post!)

3x12 FH screw

M3x10 FH screw

[Front bumper support|

M3x12 FH screw

[Urethane foam bumper|
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ay attention to the

Rear body post

direction of the part!
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Body mount

M3x12 BH screw
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Diffuser side(R)
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Sold separately
Speed control ler

Diffuser-side can’t be installed.
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M3x10 BH screw
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(Sold separately.)
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fixed on whether a washer is put between the servo

When a upper deck touches servo hone, a mount is
and the mount on the other side

Important!
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_— Sold separately.
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(Choose the battery to use.)
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If the gap is large, you should put a foam tape

)

Leave about 1cm
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Slide the antenna wire through the bottom of the antenna

mount and insert into the antenna tube
Insert the antenna tube into the antenna mount.

of wire at the top of the tube

Antenna tube

(Please cut the case where a tube is long.)
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Please purchase separately.
Tire of illustration is using [ZR-DR0O4 ZERO ONE R2 TIRE].

Wheels and tires not included in kit.

‘mrﬁtHeA%mmw' (Assemble 4 tires) Important!—Wh

Sold separately

Tire ring (R2)

Sold separately
ay attention to the

direction of the part!

E

)

Tire ring(R2

Marked ' YOKOMO' !

Tire spacer (R2)

Make flush !

Infusion hole
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Applying a thin amount of oil on the tire spacer will

make it easier to install the tire ring.
(Be careful not to apply too much oil.)

Drift wheel

ay attention to the
Sold separately

direction of the part!

f

insert glue through the four

openings located on the inner side
(If oil was used when installing the tire rings, wait at

Once the sidewalls are flush,

the tire is not fully seated onto the wheel.)

Install the tire spacer onto the wheel.
(It well be difficult to install the ring if

least 30 minutes before applying the glue.)
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({ Assemble each side in the same manner. ]J
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Chosen according to the

battery terminal.
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Sold separately.
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Sold separately.

Enjoy!

Allow the motor to cool between runs.

so please exercise caution when running. Choose open,

too long. Adjust by cutting away the unneeded length
safe areas to run.

Depending on the body used, the body posts may end up
Important!

motor life.

@ This machine will run at higher than expected speeds,

@ Continuous running of the motor will result in shorter
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Driver Hft, Date _ / /
J—X /Circuit

ERiE Place (] 4>R7 /Indoor [ 779KR7 ~0Outdoor

B8 Track (] 7AT7)UbAsphalt [ AH—~whk,Carpet

ADVANCED LCG DESIGN === [ J>oYU—bk, Concrete [] P%-1)L.Plastic tile
BRELASTE, Track situation | 75wk “Flat [ J\E— Bump

SETTING SHEET %uys Tracton |[I@®\ Heh [ E& Medum []EL Low

oo L @438, - Molded =/ Ri i 2aw% /shock absorber
Spacer ﬁ i O ZIL=&/Aluminum ¥&/Ride Height =
(] Adjustable [ #5ifg&,Molded

= mm | [ ZJIL=8Aluminum

F+>/\—/Camber Angle | Z)L.70il

[ #iE&,Molded
O 7ZIV=R(EX)

Aluminum(EX) -
f AN—H— EXKY /Piston
Spacer Fv2X5—/Caster Angle 1B7%Holes
mm
O #iis8¢ Molded 5055 o mm
[ 7Z)L=&/Aluminum N pring
: RJL—7_/Droop
~ Adjustable YRP— LG/ Am
[] 8484/ Steel mm 1% 75 L. Bladder
G ~N—f&.Toe Angl =
Aluminum oe Ansle 0OU>%Y./0-ring
0] g8~ Molded 1 2 1@
HZ270v4 O 7)L=8/Aluminum XE,Notes
Sus Block A —JLI\T mm XE,Notes
Wheel Hubs
mm
mﬂh_wunﬁ\\mmﬂﬂu%«m &5 Ride Height 34/ shock absorber
b iff.
(FA1L./Oil # ) [ &5 “Molded [ 148584 Molded
0 ®—JLF7./Ball Diff. L 7)V=8%/Aluminum mm | O 7IL=8, Aluminum

mm

L YUyR 752)b./Spool F+4/\—/Camber Angle | #IL./Qil

[ #iBg% " Molded

O ZIL=S(EX) .~ Aluminum(EX) EXR> /Piston
AHE.Sway Bar 1877 Holes
AR—H—
Spacer mm O #8558 Molded 1.1 12 1.3 14 mm
[ 77JL=&Aluminum mm XU~ Spri
RJL—7Droop Y pring
Y7 —LST/Arm
A —ILI\T J4v 73> L.Bladder
Wheel Hubs mm
~—A . Toe Angle 0UY5, Oring
YR7—L 1 2 e
[ #ifE& Molded
ffip=%: “Molde Sus Arm *ENotes

AN—H—
Spacer

H 270w [ 7)L=E,/Aluminum

Sus Block [] Adjustable A

Spacer

/=< XE,Notes
Normal
oLs

(] Adjustable

mm

W\_\«\MM ~¥ [ #i#s Molded [] 5577k Graphite FRONT REAR
ain Chassis F4+v . Tire H4v Tire
ZIN—F7 EZAVFT
[} Spur Gear Pinion Gear
e S K4 —JLWheel A —Jb. Wheel
Body Wing
M R
Transmitter FTtvhk . Offset ZTtvh,  Offset
H—ik HY—R k—r
Servo Servo horn
77
ESC aXVk,/Comment
Jv4L40O g4
Gyroscope Gain %
T—5— EA
Motor Timing
NyFU—
Battery
FqTa—t— YD-4 - YD-2
Diffuser [0 X Large [J/\/Small []# Non
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@ YD-2 Gear ratio (48 pitch)®

2nd ration Spur gear
2.6 53 | 54 | 55 | 56 | 57 | 58 | 59 | 60 | 61 | 62 | 63 | 64 | 65 | 66 | 67 | 68 | 69 | 70 | 71 | 72 | 73 | 74 | 15 | 76 | 77 | 78 | 79 | 80 | 81 | 82 | 83 | 84 | 85 | 86 | 87 | 88 | 89 | 90
16 | 8613 | 8.775 | 8.938 | 9.100 | 9.263 | 9.425 | 9.588 | 9.750 | 9.913 | 10.075 | 10.238 | 10.400 | 10.563 | 10.725 | 10.888 | 11.050 | 11.213 | 11.375 | 11.538 | 11.700 | 11.863 | 12.025 | 12.188 | 12.350 | 12.513 | 12.675 | 12.838 | 13.000 | 13.163 | 13.325 | 13.488 | 13.650 | 13.813 | 13.975 | 14.138 | 14.300 | 14.463 | 14.625
17| 8.106 | 8.259 | 8.412 | 8.565 | 8.718 | 8.871 9.024 | 9.176 | 9.329 | 9.482 | 9.635 | 9.788 | 9.941 | 10.094 | 10.247 | 10.400 | 10.553 | 10.706 | 10.859 | 11.012 | 11.165 | 11.318 | 11.471 | 11.624 | 11.776 | 11.929 | 12.082 | 12.235 | 12.388 | 12.541 | 12.694 | 12.847 | 13.000 | 13.153 | 13.306 | 13.459 | 13.612 | 13.765
18| 7.656 | 7.800 | 7.944 | 8.089 | 8.233 | 8.378 | 8.522 | 8.667 | 8.811 8.956 | 9.100 | 9.244 | 9.389 | 9.533 | 9.678 | 9.822 | 9.967 |10.111 | 10.256 | 10.400 | 10.544 | 10.689 | 10.833 | 10.978 | 11.122 | 11.267 | 11.411 | 11.556 | 11.700 | 11.844 | 11.989 | 12.133 | 12.278 | 12.422 | 12.567 | 12.711 | 12.856 | 13.000
19| 7.253 | 7.389 | 7.526 | 7.663 | 7.800 | 7.937 | 8.074 | 8.211 8.347 | 8.484 | 8.621 8.758 | 8.895 | 9.032 | 9.168 | 9.305 | 9.442 | 9.579 | 9.716 | 9.853 | 9.989 | 10.126 | 10.263 | 10.400 | 10.537 | 10.674 | 10.811 | 10.947 | 11.084 | 11.221 | 11.358 | 11.495 | 11.632 | 11.768 | 11.905 | 12.042 | 12.179 | 12.316
20 | 6.890 | 7.020 | 7.150 | 7.280 | 7.410 | 7.540 | 7.670 | 7.800 | 7.930 | 8.060 | 8.190 | 8.320 | 8.450 | 8.580 | 8.710 | 8.840 | 8.970 | 9.100 | 9.230 | 9.360 | 9.490 | 9.620 | 9.750 | 9.880 |10.010 |10.140 | 10.270 | 10.400 | 10.530 | 10.660 | 10.790 | 10.920 | 11.050 |11.180 | 11.310 | 11.440 | 11.570 | 11.700
21| 6.562 | 6.686 | 6.810 | 6.933 | 7.057 | 7.181 7.305 | 7.429 | 7.552 | 7.676 | 7.800 | 7.924 | 8.048 | 8.171 | 8.295 | 8.419 | 8.543 | 8.667 | 8.790 | 8.914 | 9.038 | 9.162 | 9.286 | 9.410 | 9.533 | 9.657 | 9.781 | 9.905 | 10.029 | 10.152 | 10.276 | 10.400 | 10.524 | 10.648 | 10.771 | 10.895 | 11.019 | 11.143
22 | 6.264 | 6.382 | 6.500 | 6.618 | 6.736 | 6.855 | 6.973 | 7.091 7.209 | 7.327 | 7.445 | 7.564 | 7.682 | 7.800 | 7.918 | 8.036 | 8.155 | 8.273 | 8.391 | 8.509 | 8.627 | 8.745 | 8.864 | 8.982 | 9.100 | 9.218 | 9.336 | 9.455 | 9573 | 9.691 | 9.809 | 9.927 |10.045 | 10.164 | 10.282 | 10.400 | 10.518 | 10.636
23 | 5.991 6.104 | 6.217 | 6.330 | 6.443 | 6.557 | 6.670 | 6.783 | 6.896 | 7.009 | 7.122 | 7.235 | 7.348 | 7.461 | 7.574 | 7.687 | 7.800 | 7.913 | 8.026 | 8.139 | 8.252 | 8.365 | 8.478 | 8591 | 8.704 | 8.817 | 8.930 | 9.043 | 9.157 | 9.270 | 9.383 | 9.496 | 9.609 | 9.722 | 9.835 | 9.948 | 10.061 | 10.174
24 | 5742 | 5.850 | 5.958 | 6.067 | 6.175 | 6.283 | 6.392 | 6.500 | 6.608 | 6.717 | 6.825 | 6.933 | 7.042 | 7.150 | 7.258 | 7.367 | 7.475 | 7.583 | 7.692 | 7.800 | 7.908 | 8.017 | 8.125 | 8.233 | 8.342 | 8.450 | 8.558 | 8.667 | 8.775 | 8.883 | 8.992 | 9100 | 9.208 | 9.317 | 9.425 | 9.533 | 9.642 | 9.750
25| 5512 | 5.616 | 5720 | 5.824 | 5928 | 6.032 | 6.136 | 6.240 | 6.344 | 6.448 | 6.552 | 6.656 | 6.760 | 6.864 | 6.968 | 7.072 | 7.176 | 7.280 | 7.384 | 7.488 | 7.592 | 7.696 | 7.800 | 7.904 | 8.008 | 8.112 | 8.216 | 8.320 | 8.424 | 8528 | 8.632 | 8.736 | 8.840 | 8.944 | 9.048 | 9.152 | 9.256 | 9.360
26 | 5.300 | 5.400 | 5.500 | 5.600 | 5.700 | 5.800 | 5.900 | 6.000 | 6.100 | 6.200 | 6.300 | 6.400 | 6.500 | 6.600 | 6.700 | 6.800 | 6.900 | 7.000 | 7.100 | 7.200 | 7.300 | 7.400 | 7.500 | 7.600 | 7.700 | 7.800 | 7.900 | 8.000 | 8.100 | 8.200 | 8.300 | 8.400 | 8500 | 8.600 | 8.700 | 8.800 | 8.900 | 9.000
27 | 5.104 | 5200 | 5.296 | 5.393 | 5.489 | 5585 | 5.681 5778 | 5.874 | 5970 | 6.067 | 6.163 | 6.259 | 6.356 | 6.452 | 6.548 | 6.644 | 6.741 | 6.837 | 6.933 | 7.030 | 7.126 | 7.222 | 7.319 | 7.415 | 7.511 7.607 | 7.704 | 7.800 | 7.896 | 7.993 | 8.089 | 8.185 | 8.281 | 8.378 | 8.474 | 8570 | 8.667
28 | 4921 5.014 | 5.107 | 5.200 | 5.293 | 5.386 | 5.479 | 5.571 5.664 | 5.757 | 5.850 | 5.943 | 6.036 | 6.129 | 6.221 | 6.314 | 6.407 | 6.500 | 6.593 | 6.686 | 6.779 | 6.871 | 6.964 | 7.057 | 7.150 | 7.243 | 7.336 | 7.429 | 7.521 7.614 | 7,707 | 7.800 | 7.893 | 7.986 | 8.079 | 8.171 | 8.264 | 8.357
29 | 4752 | 4.841 4.931 5.021 5.110 | 5.200 | 5.290 | 5.379 | 5.469 | 5559 | 5.648 | 5738 | 5.828 | 5917 | 6.007 | 6.097 | 6.186 | 6.276 | 6.366 | 6.455 | 6.545 | 6.634 | 6.724 | 6.814 | 6.903 | 6.993 | 7.083 | 7.172 | 7.262 | 7.352 | 7.441 7.531 7.621 7.710 | 7.800 | 7.890 | 7.979 | 8.069
30 | 4593 | 4680 | 4.767 | 4.853 | 4.940 | 5027 | 5113 | 5.200 | 5.287 | 5.373 | 5.460 | 5547 | 5633 | 5720 | 5.807 | 5.893 | 5.980 | 6.087 | 6.153 | 6.240 | 6.327 | 6.413 | 6.500 | 6.587 | 6.673 | 6.760 | 6.847 | 6.933 | 7.020 | 7.107 | 7.193 | 7.280 | 7.367 | 7.453 | 7.540 | 7.627 | 7.713 | 7.800
-_U_ 31 | 4445 | 4529 | 4613 | 4.697 | 4781 4865 | 4948 | 5032 | 5.116 | 5200 | 5.284 | 5.368 | 5452 | 5535 | 5.619 | 5703 | 5787 | 5.871 | 5.955 | 6.039 | 6.123 | 6.206 | 6.290 | 6.374 | 6.458 | 6.542 | 6.626 | 6.710 | 6.794 | 6.877 | 6.961 7.045 | 7129 | 7.213 | 7.297 | 7.381 7.465 | 7.548
g- 32 | 4308 | 4.388 | 4.469 | 4.550 | 4.631 4713 | 4794 | 4875 | 4.956 | 5.038 | 5119 | 5200 | 5281 | 5.363 | 5444 | 5525 | 5606 | 5688 | 5769 | 5850 | 5.931 | 6.013 | 6.094 | 6.175 | 6.256 | 6.338 | 6.419 | 6.500 | 6.581 | 6.663 | 6.744 | 6.825 | 6.906 | 6.988 | 7.069 | 7.150 | 7.231 7.313
03 33| 4176 | 4255 | 4333 | 4412 | 4491 | 4570 | 4648 | 4727 | 4806 | 4.885 | 4964 | 5042 | 5121 | 5200 | 5279 | 5.358 | 5436 | 5515 | 5594 | 5673 | 5752 | 5.830 | 5.909 | 5.988 | 6.067 | 6.145 | 6.224 | 6.303 | 6.382 | 6.461 | 6539 | 6.618 | 6.697 | 6.776 | 6.855 | 6.933 | 7.012 | 7.091
‘-\)‘ 34 | 4053 | 4129 | 4206 | 4282 | 4.359 | 4435 | 4512 | 4588 | 4.665 | 4741 | 4818 | 4894 | 4971 | 5047 | 5124 | 5200 | 5276 | 5.353 | 5429 | 5508 | 5582 | 5659 | 5.735 | 5.812 | 5.888 | 5.965 | 6.041 | 6.118 | 6.194 | 6.271 | 6.347 | 6.424 | 6500 | 6576 | 6.653 | 6.729 | 6.806 | 6.882
35 | 3.937 | 4.011 4.086 | 4.160 | 4.234 | 4309 | 4383 | 4.457 | 4531 4606 | 4680 | 4754 | 4829 | 4903 | 4977 | 5051 | 5126 | 5200 | 5274 | 5.349 | 5423 | 5497 | 5571 | 5646 | 5.720 | 5794 | 5.869 | 5943 | 6.017 | 6.091 | 6.166 | 6.240 | 6.314 | 6.389 | 6.463 | 6.537 | 6.611 6.686
36 | 3828 | 3.900 | 3.972 | 4044 | 4117 | 4.189 | 4.261 4333 | 4406 | 4478 | 4550 | 4622 | 4694 | 4767 | 4839 | 4911 | 4983 | 5.056 | 51128 | 5200 | 5.272 | 5344 | 5417 | 5489 | 5561 | 5633 | 5706 | 5.778 | 5850 | 5922 | 5994 | 6.067 | 6.139 | 6.211 6.283 | 6.356 | 6.428 | 6.500
37| 3724 | 3.795 | 3.865 | 3.935 | 4005 | 4076 | 4.146 | 4.216 | 4.286 | 4.357 | 4.427 | 4497 | 4568 | 4.638 | 4708 | 4778 | 4.849 | 4919 | 4989 | 5059 | 5130 | 5.200 | 5270 | 5.341 | 5.411 | 5.481 | 5551 | 5622 | 5692 | 5762 | 5.832 | 5903 | 5.973 | 6.043 | 6.114 | 6.184 | 6.254 | 6.324
38| 3626 | 3.695 | 3.763 | 3.832 | 3.900 | 3.968 | 4.037 | 4.105 | 4.174 | 4.242 | 4311 4379 | 4447 | 4516 | 4584 | 4653 | 4721 | 4789 | 4858 | 4926 | 4995 | 5.063 | 5132 | 5200 | 5268 | 5337 | 5405 | 5474 | 5542 | 5611 | 5679 | 5747 | 5816 | 5.884 | 5953 | 6.021 6.089 | 6.158
39 | 3533 | 3.600 | 3.667 | 3.733 | 3.800 | 3.867 | 3.933 | 4.000 | 4.067 | 4.133 | 4.200 | 4.267 | 4.333 | 4.400 | 4.467 | 4533 | 4.600 | 4.667 | 4733 | 4.800 | 4.867 | 4.933 | 5.000 | 5.067 | 5.133 | 5.200 | 5.267 | 5.333 | 5400 | 5467 | 5533 | 5.600 | 5.667 | 5.733 | 5.800 | 5.867 | 5933 | 6.000
40| 3.445 | 3510 | 3575 | 3.640 | 3.705 | 3.770 | 3.835 | 3.900 | 3.965 | 4.030 | 4.095 | 4.160 | 4.225 | 4.290 | 4.355 | 4.420 | 4485 | 4.550 | 4.615 | 4.680 | 4.745 | 4.810 | 4.875 | 4940 | 5005 | 5070 | 5.135 | 5200 | 5.265 | 5.330 | 5.395 | 5460 | 5525 | 5590 | 5.655 | 5.720 | 5.785 | 5.850
41| 3361 | 3424 | 3488 | 3.551 | 3.615 | 3.678 | 3.741 | 3.805 | 3.868 | 3.932 | 3.995 | 4.059 | 4122 | 4.185 | 4.249 | 4312 | 4376 | 4439 | 4502 | 4.566 | 4.629 | 4.693 | 4.756 | 4.820 | 4.883 | 4.946 | 5010 | 5073 | 5137 | 5200 | 5263 | 5327 | 5390 | 5454 | 5517 | 5580 | 5.644 | 5707
42 | 3281 | 3.343 | 3.405 | 3.467 | 3.520 | 3.500 | 3.652 | 3.714 | 3.776 | 3.838 | 3.900 | 3.962 | 4.024 | 4.086 | 4.148 | 4210 | 4271 | 4.333 | 4.395 | 4457 | 4519 | 4581 | 4643 | 4705 | 4.767 | 4.829 | 4.890 | 4952 | 5014 | 5076 | 5.138 | 5200 | 5262 | 5324 | 5386 | 5448 | 5510 | 5571
43| 3205 | 3.265 | 3.326 | 3.386 | 3.447 | 3.507 | 3.567 | 3.628 | 3.688 | 3.749 | 3.809 | 3.870 | 3.930 | 3.991 | 4051 | 4112 | 4172 | 4233 | 4.293 | 4.353 | 4414 | 4474 | 4535 | 4595 | 4656 | 4716 | 4.777 | 4837 | 4898 | 4958 | 5019 | 5079 | 5.140 | 5200 | 5.260 | 5.321 | 5381 | 5442
44 || 3132 | 3.191 | 3.250 | 3.309 | 3.368 | 3.427 | 3.486 | 3.545 | 3605 | 3.664 | 3.723 | 3.782 | 3.841 | 3.900 | 3.959 | 4018 | 4077 | 4.136 | 4.195 | 4.255 | 4.314 | 4.373 | 4432 | 4491 | 4550 | 4609 | 4.868 | 4.727 | 4786 | 4.845 | 4905 | 4964 | 5023 | 5082 | 5141 | 5200 | 5.259 | 5.318
45 || 3062 | 3.120 | 3.178 | 3.236 | 3.293 | 3.351 | 3.409 | 3.467 | 3524 | 3.582 | 3.640 | 3.698 | 3.756 | 3.813 | 3.871 | 3929 | 3987 | 4.044 | 4.102 | 4.160 | 4.218 | 4.276 | 4.333 | 4.391 | 4449 | 4507 | 4564 | 4622 | 4680 | 4738 | 4796 | 4.853 | 4911 | 4969 | 5027 | 5084 | 5142 | 5200
46 | 2996 | 3.052 | 3.109 | 3.165 | 3.222 | 3.278 | 3.335 | 3.391 | 3.448 | 3.504 | 3.561 | 3.617 | 3.674 | 3.730 | 3.787 | 3.843 | 3.900 | 3.957 | 4013 | 4070 | 4.126 | 4.183 | 4.239 | 4296 | 4.352 | 4409 | 4465 | 4522 | 4578 | 4635 | 4691 | 4748 | 4.804 | 4861 | 4917 | 4974 | 5030 | 5.087
47 | 2932 | 2987 | 3.043 | 3.098 | 3.153 | 3.209 | 3.264 | 3.319 | 3.374 | 3.430 | 3.485 | 3.540 | 3.596 | 3.651 | 3.706 | 3.762 | 3.817 | 3.872 | 3.928 | 3.983 | 4.038 | 4.094 | 4149 | 4204 | 4260 | 4.315 | 4.370 | 4426 | 4481 | 4536 | 4591 | 4647 | 4702 | 4757 | 4813 | 4868 | 4923 | 4979
48 | 2871 | 2925 | 2.979 | 3.033 | 3.088 | 3.142 | 3.196 | 3.250 | 3.304 | 3.358 | 3.413 | 3.467 | 3.521 | 3.575 | 3.629 | 3.683 | 3.738 | 3.792 | 3.846 | 3.900 | 3.954 | 4.008 | 4.063 | 4.117 | 4171 | 4225 | 4.279 | 4333 | 4388 | 4442 | 4496 | 4550 | 4604 | 4658 | 4713 | 4767 | 4821 | 4875
49 | 2812 | 2.865 | 2.918 | 2.971 | 3.024 | 3.078 | 3.131 | 3.184 | 3.237 | 3.290 | 3.343 | 3.396 | 3.449 | 3502 | 3.555 | 3.608 | 3.661 | 3.714 | 3.767 | 3.820 | 3.873 | 3.927 | 3.980 | 4.033 | 4.088 | 4.139 | 4.192 | 4245 | 4298 | 4351 | 4404 | 4457 | 4510 | 4563 | 4616 | 4669 | 4722 | 4776

ZOBEDOHEEEXFERATE (HLLIHELES) TT, /The gearing combinations in this color cannot be used (or are not recommended) .




@ YD-2 Gear ratio (64 pitch)®

2nd ration Spur gear
2.6 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96 97 98 99 | 100 | 101 | 102 | 103 | 104 | 105 | 106 | 107 | 108 | 109 | 110 | 111 | 112 | 113 | 114 | 115 | 116 | 117 | 118
22 | 9.573 | 9.691 9.809 | 9.927 | 10.045 | 10.164 | 10.282 | 10.400 | 10.518 | 10.636 | 10.755 | 10.873 | 10.991 | 11.109 | 11.227 | 11.345 | 11.464 | 11.582 | 11.700 | 11.818 | 11.936 | 12.055 | 12.173 | 12.291 | 12.409 | 12.527 | 12.645 | 12.764 | 12.882 | 13.000 | 13.118 | 13.236 | 13.355 | 13.473 | 13.591 | 13.709 | 13.827 | 13.945
23| 9.157 | 9.270 | 9.383 | 9.496 | 9.609 | 9.722 | 9.835 | 9.948 | 10.061 | 10.174 | 10.287 | 10.400 | 10.513 | 10.626 | 10.739 | 10.852 | 10.965 | 11.078 | 11.191 | 11.304 | 11.417 | 11.530 | 11.643 | 11.757 | 11.870 | 11.983 | 12.096 | 12.209 | 12.322 | 12.435 | 12.548 | 12.661 | 12.774 | 12.887 | 13.000 | 13.113 | 13.226 | 13.339
24 | 8775 | 8.883 | 8.992 | 9.100 | 9.208 | 9.317 | 9.425 | 9.533 | 9.642 | 9.750 | 9.858 | 9.967 |10.075 | 10.183 | 10.292 | 10.400 | 10.508 | 10.617 | 10.725 | 10.833 | 10.942 | 11.050 | 11.158 | 11.267 | 11.375 | 11.483 | 11.592 | 11.700 | 11.808 | 11.917 | 12.025 | 12.133 | 12.242 | 12.350 | 12.458 | 12.567 | 12.675 | 12.783
25| 8424 | 8528 | 8.632 | 8.736 | 8.840 | 8.944 | 9.048 | 9.152 | 9.256 | 9.360 | 9.464 | 9.568 | 9.672 | 9.776 | 9.880 | 9.984 |10.088 |10.192 | 10.296 | 10.400 | 10.504 | 10.608 | 10.712 | 10.816 | 10.920 | 11.024 | 11.128 | 11.232 | 11.336 | 11.440 | 11.544 | 11.648 | 11.752 | 11.856 | 11.960 | 12.0864 | 12.168 | 12.272
26 | 8.100 | 8.200 | 8.300 | 8.400 | 8.500 | 8.600 | 8.700 | 8.800 | 8.900 | 9.000 | 9.100 | 9.200 | 9.300 | 9.400 | 9.500 | 9.600 | 9.700 | 9.800 | 9.900 |10.000 | 10.100 | 10.200 | 10.300 | 10.400 | 10.500 | 10.600 | 10.700 | 10.800 | 10.900 | 11.000 | 11.100 | 11.200 | 11.300 | 11.400 | 11.500 | 11.600 | 11.700 | 11.800
27 | 7.800 | 7.896 | 7.993 | 8.089 | 8.185 | 8.281 | 8.378 | 8.474 | 8.570 | 8.667 | 8.763 | 8.859 | 8.956 | 9.052 | 9.148 | 9.244 | 9.341 | 9.437 | 9.533 | 9.630 | 9.726 | 9.822 | 9.919 |10.015 | 10.111 |10.207 | 10.304 | 10.400 | 10.496 | 10.593 | 10.689 | 10.785 | 10.881 | 10.978 | 11.074 | 11.170 | 11.267 | 11.363
28 | 7.521 7.614 | 7.707 | 7.800 | 7.893 | 7.986 | 8.079 | 8.171 | 8.264 | 8.357 | 8.450 | 8.543 | 8636 | 8.729 | 8.821 | 8914 | 9.007 | 9.100 | 9.193 | 9.286 | 9.379 | 9471 | 9564 | 9.657 | 9.750 | 9.843 | 9.936 | 10.029 | 10.121 | 10.214 | 10.307 | 10.400 | 10.493 | 10.586 | 10.679 | 10.771 | 10.864 | 10.957
29 | 7.262 | 7.352 | 7.441 7.531 7.621 7.710 | 7.800 | 7.890 | 7.979 | 8.069 | 8.159 | 8.248 | 8.338 | 8.428 | 8517 | 8.607 | 8697 | 8.786 | 8.876 | 8.966 | 9.055 | 9.145 | 9.234 | 9324 | 9414 | 9503 | 9593 | 9.683 | 9.772 | 9.862 | 9.952 | 10.041 | 10.131 | 10.221 | 10.310 | 10.400 | 10.490 | 10.579
30| 7.020 | 7.107 | 7.193 | 7.280 | 7.367 | 7.453 | 7.540 | 7.627 | 7.713 | 7.800 | 7.887 | 7.973 | 8.080 | 8.147 | 8.233 | 8.320 | 8.407 | 8.493 | 8.580 | 8.667 | 8.753 | 8.840 | 8.927 | 9.013 | 9.100 | 9.187 | 9.273 | 9.360 | 9.447 | 9.533 | 9.620 | 9.707 | 9.793 | 9.880 | 9.967 | 10.053 | 10.140 | 10.227
31| 6.794 | 6.877 | 6.961 7.045 | 7.129 | 7.213 | 7.297 | 7.381 | 7.465 | 7.548 | 7.632 | 7.716 | 7.800 | 7.884 | 7.968 | 8.052 | 8.135 | 8.219 | 8.303 | 8387 | 8471 | 8555 | 8639 | 8723 | 8.806 | 8.890 | 8.974 | 9.058 | 9.142 | 9.226 | 9.310 | 9.394 | 9.477 | 9.561 9.645 | 9.729 | 9.813 | 9.897
32 | 6.581 6.663 6.744 | 6.825 6.906 6.988 | 7.069 7.150 | 7.231 7.313 7.394 | 7.475 7.556 7.638 7.7119 7.800 7.881 7.963 | 8.044 | 8.125 | 8.206 | 8.288 | 8.369 | 8.450 | 8.531 8613 | 8.694 | 8.775 | 8.856 | 8.938 9.019 9.100 9.181 9.263 9.344 9.425 9.506 9.588
33| 6.382 6.461 6.539 6.618 6.697 6.776 6.855 6.933 7.012 7.091 7.170 | 7.248 7.327 7.406 7.485 7.564 7.642 7.721 7.800 7.879 7958 | 8.036 | 8.115 | 8.194 | 8.273 | 8.352 | 8430 | 8509 | 8588 | 8.667 | 8.745 | 8.824 | 8.903 | 8.982 9.061 9.139 9.218 9.297
34| 6.194 | 6.271 6.347 6.424 | 6.500 | 6.576 6.653 6.729 6.806 6.882 6.959 7.035 7.112 7.188 7.265 7.341 7.418 7.494 7.571 7.647 1.724 7.800 7.876 7.953 | 8.029 | 8.106 | 8.182 | 8.259 | 8335 | 8.412 | 8.488 | 8.565 | 8.641 8718 | 8.794 | 8.871 8.947 9.024
35| 6.017 6.091 6.166 6.240 | 6.314 | 6.389 6.463 6.537 6.611 6.686 6.760 | 6.834 | 6.909 6.983 7.057 7.131 7.206 7.280 7.354 7.429 7.503 1577 7.651 7.726 7.800 1.874 7.949 | 8.023 | 8.097 | 8.171 8.246 | 8.320 | 8.394 | 8.469 | 8.543 | 8.617 | 8.691 8.766
36 | 5.850 | 5.922 5.994 | 6.067 6.139 6.211 6.283 6.356 6.428 | 6.500 | 6.572 6.644 | 6.717 6.789 6.861 6.933 7.006 7.078 7.150 7.222 7.294 7.367 7.439 1511 7.583 7.656 7.728 7.800 7872 7.944 | 8.017 | 8.089 | 8.161 8.233 | 8.306 | 8.378 | 8.450 | 8.522
p 37 | 5.692 5.762 5.832 5.903 5.973 6.043 6.114 | 6.184 | 6.254 | 6.324 | 6.395 6.465 6.535 | 6.605 | 6.676 6.746 6.816 6.886 6.957 7.027 7.097 7.168 7.238 7.308 7.378 7.449 71519 7.589 7.659 7.730 7.800 7.870 7.941 8.011 8.081 8.151 8.222 | 8.292
(E)- 38 || 5.542 5.611 5.679 5.747 5.816 5.884 | 5.953 6.021 6.089 6.158 | 6.226 6.295 6.363 | 6.432 | 6.500 | 6.568 | 6.637 6.705 | 6.774 | 6.842 | 6.911 6.979 7.047 7116 7.184 7.253 7.321 7.389 7.458 7.526 7.595 7.663 7.732 7.800 7.868 7.937 | 8.005 | 8.074
U;B 39| 5.400 | 5.487 5.533 5.600 | 5.667 5.733 5.800 | 5.867 5.933 6.000 | 6.067 6.133 6.200 | 6.267 6.333 | 6.400 | 6.467 6.533 | 6.600 | 6.667 6.733 | 6.800 | 6.867 6.933 7.000 7.067 7133 7.200 7.267 7.333 7.400 7.467 7533 7.600 7.667 7.733 7.800 7.867
g 40 | 5.265 5.330 | 5.395 5.460 | 5.525 5.580 | 5.655 5.720 | 5.785 5.850 | 5.915 5.980 | 6.045 | 6.110 | 6.175 | 6.240 | 6.305 | 6.370 | 6.435 | 6.500 | 6.565 | 6.630 | 6.695 | 6.760 | 6.825 | 6.890 | 6.955 7.020 7.085 7.150 7.215 7.280 7.345 7410 7475 7.540 7.605 7.670
41 | 5137 5.200 | 5.263 5.327 5.390 | 5.454 | 5517 5.580 | 5.644 | 5707 5771 5.834 | 5.898 | 5.961 6.024 | 6.088 | 6.151 6.215 | 6.278 | 6.341 6.405 | 6468 | 6532 | 6.595 | 6.659 | 6.722 | 6.785 6.849 6.912 6.976 7.039 7.102 7.166 7.229 7.293 7.356 7420 7.483
42 | 5.014 | 5.076 5.138 5.200 | 5.262 5.324 | 5.386 5.448 | 5.510 | 5.571 5.633 5.695 5.757 5.819 5.881 5.943 | 6.005 | 6.067 6.129 6.190 | 6.252 | 6.314 | 6.376 | 6.438 | 6.500 | 6.562 | 6.624 6.686 6.748 6.810 6.871 6.933 6.995 7.057 7.119 7.181 7.243 7.305
43 | 4898 4.958 5.019 5.079 5.140 | 5.200 | 5.260 | 5.321 5.381 5.442 5.502 5.563 5.623 | 5.684 | 5744 | 5.805 | 5.865 | 5926 5.986 6.047 6.107 6.167 6.228 | 6.288 | 6.349 | 6.409 | 6.470 6.530 6.591 6.651 6.712 6.772 6.833 6.893 6.953 7.014 7.074 7.135
44 | 4786 4.845 4.905 4964 | 5.023 5.082 5141 5.200 | 5.259 5.318 | 5.377 5.436 5.495 | 5555 | 5614 | 5673 | 5.732 | 5.791 5.850 | 5.909 5968 | 6.027 6.086 | 6.145 | 6.205 | 6.264 | 6.323 6.382 6.441 6.500 6.559 6.618 6.677 6.736 6.795 6.855 6.914 6.973
45 | 4680 | 4.738 4.796 4.853 4911 4.969 5.027 5.084 | 5.142 5.200 | 5.258 | 5.316 5.373 | 5.431 5.489 5.547 5.604 | 5662 | 5720 | 5.778 | 5.836 | 5.893 | 5.951 6.009 | 6.067 6.124 | 6.182 6.240 6.298 6.356 6.413 6.471 6.529 6.587 6.644 6.702 6.760 6.818
46 | 4578 4.635 4.691 4.748 4.804 | 4.861 4917 4.974 | 5.030 | 5.087 5.143 5.200 | 5.257 5.313 | 5.370 | 5.426 5.483 | 5.539 5.596 5.652 | 5709 | 5.765 | 5.822 | 5878 | 5935 | 5.991 6.048 6.104 6.161 6.217 6.274 6.330 6.387 6.443 6.500 6.557 6.613 6.670
47 | 4481 4.536 4.591 4.647 4.702 4.757 4813 4.868 | 4.923 4.979 5.034 | 5.089 5.145 | 5.200 | 5.255 | 5.311 5.366 5.421 5.477 5.532 | 5.587 5643 | 5698 | 5.753 | 5.809 | 5.864 | 5919 | 5.974 6.030 6.085 6.140 6.196 6.251 6.306 6.362 6.417 6.472 6.528
48 4.388 4.442 4.496 4550 | 4.604 | 4658 | 4.713 4.767 4.821 4.875 4.929 4.983 5.038 | 5.092 | 5.146 5.200 | 5.254 | 5308 | 5.363 | 5.417 5471 5525 | 5579 | 5633 | 5688 | 5742 | 5.796 | 5.850 | 5.904 | 5.958 6.013 6.067 6.121 6.175 6.229 6.283 6.338 6.392
49 4.298 4.351 4.404 | 4.457 4510 | 4.563 4616 4.669 4.722 4.776 4.829 4.882 4935 | 4.988 | 5.041 5.094 | 5.147 5.200 | 5.253 | 5.306 5359 | 5412 | 5465 | 5518 | 5.571 5624 | 5678 | 5.731 5.784 | 5837 | 5.890 | 5.943 | 5.996 6.049 6.102 6.155 6.208 6.261
50 4212 4.264 | 4.316 4.368 4.420 | 4.472 4524 | 4.576 4628 | 4.680 | 4.732 4784 | 4.836 4.888 | 4.940 | 4992 | 5.044 | 5.096 5.148 | 5.200 | 5252 | 5304 | 5356 | 5408 | 5460 | 5512 | 5564 | 5.616 | 5.668 | 5720 | 5.772 | 5.824 | 5876 | 5.928 5.980 6.032 6.084 6.136
51 4.129 4.180 | 4.231 4.282 4.333 4384 | 4.435 4.486 4537 4588 | 4.639 4690 | 4741 4.792 | 4.843 | 4894 | 4945 | 4.996 5.047 5.098 | 5149 | 5200 | 5.251 5302 | 5353 | 5404 | 5455 | 5506 | 5.557 | 5.608 | 5.659 | 5.710 | 5.761 5.812 5.863 5.914 5.965 6.016
52 4.050 | 4.100 | 4.150 | 4.200 | 4.250 | 4.300 | 4.350 | 4.400 | 4.450 | 4.500 | 4.550 | 4.600 | 4.650 | 4.700 | 4.750 | 4.800 | 4.850 | 4.900 | 4.950 | 5.000 | 5.050 | 5.100 | 5.150 | 5.200 | 5250 | 5.300 | 5350 | 5400 | 5.450 | 5.500 | 5550 | 5.600 | 5.650 | 5.700 5.750 5.800 5.850 5.900
53 3.974 | 4.023 4.072 4121 4170 | 4.219 4268 | 4.317 4.366 4.415 4.464 | 4.513 4562 | 4.611 4.660 | 4.709 4.758 | 4.808 | 4.857 4.906 4955 | 5004 | 5053 | 5102 | 5.151 5200 | 5249 | 5.298 | 5.347 | 5396 | 5445 | 5494 | 5543 | 5592 5.642 5.691 5.740 5.789
54 3.900 | 3.948 3.996 4.044 | 4.093 4141 4.189 4.237 4.285 4.333 4.381 4.430 | 4.478 | 4.526 4574 | 4622 | 4670 | 4.719 4.767 4815 | 4.863 | 4911 4,959 | 5.007 5056 | 5104 | 5152 | 5.200 | 5.248 | 5.296 | 5.344 | 5393 | 5.441 5.489 5.537 5.585 5.633 5.681
55| 3.829 3.876 3.924 | 3971 4,018 4.085 4113 4.160 | 4.207 4.255 4.302 4.349 4.396 4.444 | 449 4538 | 4.585 | 4.633 | 4.680 | 4.727 4775 | 4.822 | 4869 | 4916 | 4.964 | 5011 5,058 | 5.105 | 5.153 | 5.200 | 5.247 | 5.295 | 5.342 | 5.389 5.436 5.484 5.531 5.578

\:| ZHOEDODHEEEIXMEATT (HULLIIHELES) TT, / The gearing combinations in this color cannot be used (or are not recommended) .




MEMO







aAS A MANUFACTURER OF WORLD LHAMPIONSHIP WINNINY

]

YO LD

ENJOY THI

S PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/L CARS EVER DESIGNED.

A SO YEEELENGE

OKOMO

www.teamyokomoicom

RN IS5 K YOKOMO
ITERRZA R/C A— (SYFIY hO—)LA—) DFFIX—H—TT. ZORRBIE. LEFEFE. SKEFE I—0v/EFE
ZUT R/C A—L—ADREETHHHFEFIEL — A THER. 7D R/C A—VY=FICEATNTVET,

H#XSt ITJE T 120-0005 RREPEILX#EFE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552 =EHEEHE : 9~ 126K - 1315~ 17 (MEHZRB~%)




